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5. Channel Loading (Payload)
5.1 Test Result
5.1.1 Payload
Band: 2C
Bandwidth Frequency Channel Loading (Payload) (%) .
Mode (MHz) (MHz) Result Limit Verdict
802.11n _
(HT40) 40 5510 70.48 >=17 Pass

5.2 Test Graph

5.2.1 Payload

Channel Loading (Payload) 802.11n(HT40) 2C_5510MHz
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6. Channel Move Time and Closing Transmission Time
6.1 Test Result
6.1.1 CMT_CTT

Band: 2C
Bandwidth Frequency Channel Move Time and Closing Transmission Time .
Mode (MHz) (MHz) Result | Limit Verdict
802.11n 40 5510 Refer To Test Graph Pass
(HT40) p

6.2 Test Graph
6.2.1 CMT_CTT

Channel Move Time and Closing Transmission Time_802.11n(HT40)_2C 5510MHz
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7. Non-Occupancy Period
7.1 Test Result
7.1.1 Period
Band: 2C
Bandwidth Frequency Non-Occupancy Period .
Mode (MHz) (MHz) Result | Limit Verdict
802.11n 40 5510 Refer To Test Graph Pass
(HT40) P

7.2 Test Graph

7.2.1 Period

Non-Occupancy Period_802.11n(HT40) 2C 5510MHz
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Radiated Spurious Emissions

Radiated emission below 1GHz
Worst case Mode: 802.11a_Channel 140

1 49.8949 14.11 -28.35 27.66 13.42 40.00 26.58 Horizontal
2 91.1406 10.49 -27.95 32.49 15.03 43.50 28.47 Horizontal
3 172.1761 9.12 -27.36 38.88 20.64 43.50 22.86 Horizontal
4 227.0085 11.32 -26.82 36.91 21.41 46.00 24.59 Horizontal
5 301.7359 13.30 -26.24 35.95 23.01 46.00 22.99 Horizontal
6 580.7504 18.30 -25.15 28.5 21.65 46.00 24.35 Horizontal
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1 49.8949 14.11 -28.35 35.74 21.50 40.00 18.50 Vertical

2 65.908 11.92 -27.74 36.4 20.58 40.00 19.42 Vertical

3 189.6448 10.34 -27.00 34.04 17.38 43.50 26.12 Vertical

4 295.913 13.36 -26.33 31.73 18.76 46.00 27.24 Vertical

5 497.2886 16.94 -25.68 28.63 19.89 46.00 26.11 Vertical

6 810.2701 20.90 -24.21 28.13 24.82 46.00 21.18 Vertical
Remark:

1) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier gain. The
basic equation with a sample calculation is as follows:

Value = Reading(dBuV) + AF(dB/m) + Factor(dB):
AF = Antenna Factor(dB/m)
Factor = Cable Factor(dB) - Preamplifier gain(dB)
Margin = Limit(dBuV/m) — Value(dBuV/m)
2) All channels have been tested, but only the worst case data displayed in this report.
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Transmitter emission Above 1GHz
802.11a_Channel 36
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Frequency[Hz]

—— PK Limit — AV Limit

6906.5 54.80 35.39 -39.73 50.46 68.20 17.74 Horizontal
10358.5 55.26 39.16 -35.53 58.89 68.20 9.31 Horizontal
3 15540 41.09 38.74 -28.80 51.03 74.00 22.97 Horizontal

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/en/Terms-and-
Conditions.aspx and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at http://www.sgs.com/en/Terms-and-Conditions/Terms-e-
Document.aspx. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information

ined hereon refl the Company’s findi at the time of its intervention only and within the limits of Client’s instructions, if any. The Company’s sole responsibility is to its
Client and this document does not exonerate parties to a tr tion from ising all their rights and obligations under the t ion d ts. This d t cannot be
reproduced except in full, without prior written approval of the Company. Any horized alteration, forgery or falsification of the content or appearance of this document is unlawful
and off s may be pr to the fullest extent of the law.
Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Attention: To check the authenticity of testing / inspection report & certificate, please contact us at telephone:(86-755) 8307 1443, or email: CN.Doccheck@sgs.com

South of No. 6 Plant, No. 1, Runsheng Road, Suzhou Industrial Park, Suzhou Area, China (Jiangsu) Pilot Free Trade Zone 215000  t(86-512) 62992980 WWW.Sgsgroup.com.cn

Member of the SGS Group (SGS SA)

Report Template No./Rev: SUWI-TRF-RF(FCC)002/ vO1


http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
http://www.sgs.com/en/Terms-and-Conditions/Terms-e-Document.aspx
mailto:CN.Doccheck@sgs.com

SGS-CSTC Standards Technical Services (Suzhou) Co., Ltd

Report No.:  SUCR241200053004

Rev.: 01

Page: 151 of 271

802.11a_Channel 36
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Frequency[Hz]

—— PK Limit

— AV Limit

7382.5 51.90 36.63 -38.57 49.96 74.00 24.04 Vertical
10359.5 50.48 39.16 -35.53 54.11 68.20 14.09 Vertical
15540 41.46 38.74 -28.80 51.40 74.00 22.60 Vertical
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802.11a_Channel 44
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7417 51.03 36.73 -38.43 49.33 74.00 24.67 Horizontal
10441 56.95 39.08 -35.57 60.46 68.20 7.74 Horizontal
3 15660 41.20 38.50 -29.29 50.41 74.00 23.59 Horizontal
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802.11a_Channel 44
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7414 51.69 36.73 -38.44 49.98 74.00 24.02 Vertical
10437.5 53.61 39.09 -35.55 57.15 68.20 11.05 Vertical
15660 40.93 38.50 -29.29 50.14 74.00 23.86 Vertical
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1 7412 53.47 36.72 -38.46 51.73 74.00 22.27 Vertical
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1 7419 53.33 36.74 -38.42 51.65 74.00 22.35 Vertical
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4 15720 38.91 38.42 -28.86 48.47 54.00 5.53 Vertical
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1 7013.5 56.05 35.76 -39.12 52.69 68.20 15.51 Horizontal
2 10514 60.01 38.96 -35.45 63.52 68.20 4.68 Horizontal
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1 7517.5 53.11 36.73 -38.51 51.33 74.00 22.67 Vertical
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1 7410 53.30 36.72 -38.47 51.55 74.00 22.45 Horizontal
2 10601 56.45 39.30 -35.40 60.35 74.00 13.65 Horizontal
3 15900 47.98 37.70 -29.19 56.49 74.00 17.51 Horizontal
4 15900 38.38 37.70 -29.19 46.89 54.00 71 Horizontal
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1 7358 53.79 36.53 -38.65 51.67 74.00 22.33 Vertical
2 10596.5 55.01 39.29 -35.41 58.89 68.20 9.31 Vertical
3 15900 48.15 37.70 -29.19 56.66 74.00 17.34 Vertical
4 15900 38.40 37.70 -29.19 46.91 54.00 7.09 Vertical
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1 7361 54.69 36.54 -38.64 52.59 74.00 21.41 Horizontal
2 10636.5 56.27 39.37 -35.44 60.20 74.00 13.80 Horizontal
3 15960 47.60 37.82 -29.41 56.01 74.00 17.99 Horizontal
4 15960 39.03 37.82 -29.41 47.44 54.00 6.56 Horizontal
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1 7347 53.57 36.49 -38.68 51.38 74.00 22.62 Vertical
2 10643 55.50 39.39 -35.44 59.45 74.00 14.55 Vertical
3 15960 48.29 37.82 -29.41 56.70 74.00 17.30 Vertical
4 15960 39.10 37.82 -29.41 47.51 54.00 6.49 Vertical
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7411 53.17 36.72 -38.46 51.43 74.00 22.57 Horizontal
11000 50.40 40.10 -34.91 55.59 74.00 18.41 Horizontal
3 16500 48.92 39.30 -29.41 58.81 68.20 9.39 Horizontal
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7476 53.20 36.85 -38.40 51.65 74.00 22.35 Vertical
11000 50.30 40.10 -34.91 55.49 74.00 18.51 Vertical
16500 48.82 39.30 -29.41 58.71 68.20 9.49 Vertical
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7464 53.72 36.83 -38.33 52.22 74.00 21.78 Vertical
10540 52.12 39.06 -35.49 55.69 68.20 12.51 Vertical
15810 45.57 38.06 -30.40 53.23 74.00 20.77 Vertical
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1 7419 53.44 36.74 -38.42 51.76 74.00 22.24 Horizontal
2 10621 54.48 39.34 -35.42 58.40 74.00 15.60 Horizontal
3 15930 47.27 37.76 -29.35 55.68 74.00 18.32 Horizontal
4 15930 39.34 37.76 -29.35 47.75 54.00 6.25 Horizontal
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1 7509.5 53.44 36.81 -38.52 51.73 74.00 22.27 Vertical
2 10620 50.81 39.34 -35.42 54.73 74.00 19.27 Vertical
3 15930 47.95 37.76 -29.35 56.36 74.00 17.64 Vertical
4 15930 39.13 37.76 -29.35 47.54 54.00 6.46 Vertical
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7397.5 53.47 36.69 -38.53 51.63 74.00 22.37 Horizontal
11020 49.23 40.12 -35.13 54.22 74.00 19.78 Horizontal
3 16530 49.27 39.36 -29.72 58.91 68.20 9.29 Horizontal
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7409.5 52.83 36.72 -38.47 51.08 74.00 22.92 Vertical
11020 48.87 40.12 -35.13 53.86 74.00 20.14 Vertical
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7392 53.43 36.67 -38.54 51.56 74.00 22.44 Horizontal
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7536.5 53.00 36.54 -38.49 51.05 74.00 22.95 Vertical
11590 49.32 40.29 -35.04 54.57 74.00 19.43 Vertical
17385 48.00 44.32 -37.39 54.93 68.20 13.27 Vertical

Remark:
1) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier gain. The
basic equation with a sample calculation is as follows:
Level = Reading(dBpV) + AF(dB/m) + Factor(dB):
AF = Antenna Factor(dB/m)
Factor = Cable Factor(dB) - Preamplifier gain(dB)
Margin = Limit(dBpV/m) — Level(dBuV/m)
2) All channels have been tested, but only the worst case data displayed in this report.
3) Both peak and average measured complies with the limit line, so test result is "PASS"
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5425.983 23.68 32.34 -12.69 43.33 54.00 10.67 Vertical

2 5458.7844 24.19 32.24 -12.60 43.83 54.00 10.17 Vertical
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1 5420.5853 36.91 32.38 -12.70 56.59 74.00 17.41 Vertical
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1 5643.2091 34.08 32.51 -12.55 54.04 68.30 14.26 Horizontal
2 5663.5318 33.73 32.50 -12.54 53.69 78.31 24.62 Horizontal
3 5711.3307 45.41 32.50 -12.48 65.43 108.47 43.04 Horizontal
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5 5852.7764 33.35 32.61 -12.30 53.66 115.97 62.31 Horizontal
6 5865.1326 34.23 32.66 -12.25 54.64 108.06 53.42 Horizontal
7 5917.9715 33.84 32.84 -12.10 54.58 73.50 18.92 Horizontal
8 5934.3922 33.64 32.87 -12.10 54.41 68.30 13.89 Horizontal
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1 5630.2026 32.86 32.54 -12.52 52.88 68.30 15.42 Vertical
2 5656.3782 32.42 32.50 -12.55 52.37 73.02 20.65 Vertical
3 5715.07 46.68 32.50 -12.49 66.69 109.52 42.83 Vertical
4 5724.012 50.51 32.50 -12.49 70.52 120.05 49.53 Vertical
5 5851.4757 32.50 32.61 -12.30 52.81 118.94 66.13 Vertical
6 5864.97 33.32 32.66 -12.25 53.73 108.11 54.38 Vertical
7 5915.8579 31.98 32.83 -12.10 52.71 75.07 22.36 Vertical
8 5933.4167 33.27 32.87 -12.10 54.04 68.30 14.26 Vertical
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1 5638.3317 33.49 32.52 -12.54 53.47 68.30 14.83 Horizontal
2 5661.2556 34.24 32.50 -12.54 54.20 76.63 22.43 Horizontal
3 5716.3707 36.05 32.50 -12.49 56.06 109.88 53.82 Horizontal
4 5722.3862 35.23 32.50 -12.49 55.24 116.34 61.10 Horizontal
5 5850.988 38.92 32.60 -12.31 59.21 120.05 60.84 Horizontal
6 5859.1171 39.09 32.64 -12.27 59.46 109.75 50.29 Horizontal
7 5920.5728 33.28 32.84 -12.10 54.02 71.58 17.56 Horizontal
8 5930.8154 34.28 32.86 -12.10 55.04 68.30 13.26 Horizontal
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Data List
Frequency Reading Factor Level Limit Margin .
e [MHz] [dBuV] AT [dB] [dBuV/m] [dBuV/m] [dB] HeEy
1 5643.8594 33.18 32.51 -12.55 53.14 68.30 15.16 Vertical
2 5658.1666 33.55 32.50 -12.55 53.50 74.34 20.84 Vertical
3 5704.8274 33.90 32.50 -12.48 53.92 106.65 52.73 Vertical
4 5721.8984 33.22 32.50 -12.49 53.23 115.23 62.00 Vertical
5 5851.3132 36.65 32.61 -12.30 56.96 119.31 62.35 Vertical
6 5871.4732 33.95 32.69 -12.22 54.42 106.29 51.87 Vertical
7 5919.5973 32.56 32.84 -12.10 53.30 72.30 19.00 Vertical
8 5945.2851 33.24 32.89 -12.10 54.03 68.30 14.27 Vertical
Remark:

1) The field strength is calculated by adding the Antenna Factor, Cable Factor & Preamplifier gain. The
basic equation with a sample calculation is as follows:

Level = Reading(dBpV) + AF(dB/m) + Factor(dB):
AF = Antenna Factor(dB/m)
Factor = Cable Factor(dB) - Preamplifier gain(dB)
Margin = Limit(dBuV/m) — Level(dBuV/m)
2) Both peak and average measured complies with the limit line, so test result is "PASS"
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